

Sample Result Name	Type	Measure Date Time	Recalculation Date Time	Origin
9338 (PA-304)	Unknown	Saturday, March 22, 2014	1:50:01 PM	Measured
Method Name	Method Version	Operator Name	Check Type	Check Status
Fe-01-MO		SARA SAE	None	Not Used
Grade Verification Name	Grade Verification Similarity	Correction Type	Type Corr Sample Name	Grade Search Name
	0	None		

Grade Search Similarity	Type	Status	Outlier Removal
0	None	Not Used	

Sample Name
9338 (PA-304)

	C	Si	Mn	P	S	Cr	Mo	Ni	Al	Co	Cu	Nb	Ti	V	W	Pb	Sn	Mg	As
	Conc	Conc	Conc	Conc	Conc	Conc	Conc	Conc	Conc	Conc	Conc	Conc	Conc	Conc	Conc	Conc	Conc	Conc	Conc
2	0.079	0.35	1.78	0.046	0.034	16.09	2.10	10.22	0.020	0.16	0.46	0.029	0.007	0.062	0.096	<0.010	0.015	0.076	<0.005
3	0.080	0.34	1.81	0.047	0.025	16.25	2.06	10.19	0.014	0.17	0.46	0.027	0.006	0.063	0.095	<0.010	0.015	0.077	<0.005
4	0.076	0.34	1.78	0.044	0.027	16.10	2.02	10.15	0.014	0.16	0.46	0.027	0.006	0.061	0.10	<0.010	0.016	0.076	<0.005
Rep	0.078	0.34	1.79	0.045	0.029	16.15	2.06	10.19	0.016	0.16	0.46	0.028	0.007	0.062	0.098	<0.010	0.015	0.077	<0.005
Min Cal	0.006	0.005	0.004	0.003	0.002	0.005	0.003	0.005	0.003	0.005	0.002	0.005	0.0010	0.002	0.040	0.010	0.002	0.002	0.005
Mean	0.078	0.34	1.79	0.045	0.029	16.15	2.06	10.19	0.016	0.16	0.46	0.028	0.007	0.062	0.098	<0.007	0.015	0.077	<0.028
Max Cal	5.40	24.00	24.00	2.88	0.51	39.80	11.30	55.2	6.24	21.60	9.72	3.60	3.60	12.00	24.60	0.31	0.30	0.26	0.26
	Zr	Bi	Ca	Ce	B	Zn	La	Fe											
	Conc	Conc	Conc	Conc	Conc	Conc	Conc	Conc											
2	<0.003	>0.048	0.002	0.050	<0.0005	>0.054	0.008	68.2											
3	<0.003	>0.048	0.002	0.050	<0.0005	0.054	0.008	68.1											
4	<0.003	>0.048	0.002	0.049	<0.0005	>0.054	0.008	68.4											
Rep	0.003	>0.048	0.002	0.050	<0.0005	0.054	0.008	68.2											
Min Cal	0.003	0.015	0.0005	0.006	0.0005	0.003	0.003	68.1											
Mean	<0.003	>0.19	0.002	0.050	<0.0002	>0.055	0.008	68.1											
Max Cal	0.30	0.048	0.016	0.66	0.13	0.054	0.28												

OK in 9338
Deepen